SPORTON LAB.

FCC RF Test Report

Report No. :

FG670403A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep

Spectrum

Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep

SGL Count 10/10

SGL Count 10/10
@1 Max @1 Max
20 himit Gheck ¥ 20 himit Gheck PABS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
104 104
0 der od
LINE_
-50
-60 -60
-70 di -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz 823.30585 MHz -33.88 dem -20.88 d8 30.000 MHz 1.000 GHz 1.000 MHz 899.89755 MHz -32,77 dem -19.77 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.70163 GHz ~31.06 dBm 1.000 GHz 1.845 GHz 1.000 MHz 1.13830 GHz ~31.99 dBm
1.915 GHz 3.000 GI 1.000 MHz 2.84330 GHz -30.46 dem 1.915 GHz 3.000 GH: 1.000 MHz 2.87016 GHz -30.85 deém
3.000 GHz 7.000 GHz 1.000 MHz 6.11536 GHz -27.15 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -26.41 dBm
7.000 GHz 13.600 GHz 1.000 MHz 12.25205 GHz -27.34 dem 7.000 GHz 13.600 GHz 1.000 MHz 12.27562 GHz -27.01 dem
13.600 GHz 19.100 GHz 1.000 MHz 16.25611 GHz -21.90 dBm 13.600 GHz 19.100 GHz 1.000 MHz 18.68576 GHz -23.03 dBm -10.03 d8
—
" "
Spectrum 2 Spectrum 2
Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 himit Gheck ¥ 20 himit Gheck PABS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
od od
S_LINE = = S_LINE = =
-50 -50
-60 -60
-70 di -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | | _Powerabs | ALimit | Rangelow | RangeUp | RBW | | _Powerabs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz -33.55 dem -20.55 d8 30.000 MHz 1.000 MHz 828.15342 MHz -32.44 dem -19.44 d8
1.000 GHz 1.845 GHz 1.000 MHz -32.68 dBm -19.68 d8 1.000 GHz 1.000 MHz 1.80594 GHz -32.48 dBm -19.48 de
1.915 GHz 3.000 GI 1.000 MHz .74 dem -16.74 d8 1.915 GHz 1.000 MHz 2.80303 GHz -30.63 dem 7.63 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -27.49 dBm -14.49 d8 3.000 GHz 1.000 MHz 6.98375 GHz -26.07 dBm -13.07.d8
7.000 GHz 13.600 GHz 1.000 MH2 13.30420 GHz -26.38 dém -13.38 d8 7.000 GHz 13.600 GHz 1.000 MH2 10.58802 GHz -26.86 dém -13.86 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.27133 GHz -22.88 dBm -9.88 db 13.600 GHz 19.100 GHz 1.000 MHz 16.62655 GHz -22.61 dBm -9.61 db
W W
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Spectrum s Spectrum 2
Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 himit Gheck PA 20 himit Gheck PABS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
0 0
S_LINE_A
<50
-60 -60
-70 di 70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 | _PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | _Powerabs | ALimit |
30.000 MHz 1.000 MHz -32.84 dBm -19.84 d8 30.000 MHz 1.000 MHz 774.34533 MHz -32.50 dem -19.50 d8
1.000 GHz 1.000 MHz -33.27 dBm -20.27 d8 1.000 GHz 1.000 MHz 1.68221 GHz -32.24 dBm -19.24 d8
1.915 GHz 1.000 MHz 2.80927 GHz -30.49 deém -17.49 d8 1.915 GHz 1.000 MHz 2.84995 GHz -29.83 dém -16.83 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -26.96 dBm -13.96 d8 3.000 GHz 1.000 MHz 6.97625 GHz -26.46 dBm -13.46 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.67017 GHz -27.45 dem -14.45 d8 7.000 GHz 1.000 MHz 12.16908 GHz ~26.60 dBm -13.60 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.30275 GHz -23.55 dim -10.55 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.54001 GHz -22.76 dBm -9.78 db
— — — —
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SPORTON LAB.
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Report No. : FG670403A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

@1 Max

20 dbifit fheck PARS
Line _$PURIOUS_} INE_ABS, PAES

10 d
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S_LINE_ABS,

Spectrum

Ref Level 25.00 dam
SGL Count 10/10

Offset 15.00 d& Mode Auto Sweep

20 cbift gheck ]
Line _BPURIOUS_| INE_ABS. PARS

10 di
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70 di
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc: | Powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 783.07096 MHz -33.46 dBm
30.000 MHz 820,000 MHz 1.000 MHz 676.00445 MHz -34.61 dém -21.61de 1.000 GHz 1.845 GHz 1.000 MHz 1.77216 GHz -31.71 dém
855,000 MHz 1.000 MHz 860.76087 MH. -32,95 dém -19.95 d8 1.915 GHz 3.000 GH. 1.000 MHz 2.97471 GHz -29.63 dém
1.000 GHz 1.000 MHz 288639 GHz -31.42 dém -18.42.d8 3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -27.09 dBm
3.000 GHz | 1.000 MHz 5.86039 GHz -27.25 dém -14.25 de 7.000 GHz | 13.600 GHz | 1.000 MHz 13.39989 GHz | -27.33 dém
7,000 GHz 9.000 GHz 1.000 MHz 8.83490 GHz -28.06 dém -15.06 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.29350 GHz -22.91 dém
—
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Spectrum 2 Spectrum -
Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max CRED
20 gblfit gheck 20 dbjpit Gheck PAES
Line _$PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PAES
104d 10
[ od
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70 di
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency | __Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 618.73813 MHz -33.54 dBm 20.54 dB
30.000 MHz 820,000 MHz 1.000 MHz 117.84358 MH. -35.10 dém -22.10 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.46345 GHz -32.91 dém -19.91de
855.000 MHz 1.000 G 1.000 MHz 900.90580 MHz ~34.00 dém -21,00 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.89945 GHz -29.56 dém -16.56 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2.59243 GHz -32.17 dém -19.17 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -27.26 dBm -14.26 de
3.000 GHz 7.000 GHz 1.000 MHz 6.93925 GHz -27.48 dém -14.48 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.97092 GHz | -26.31 dém -13.31d8
7.000 GHz 5.000 GHz 1.000 MHz 8.33796 GHz -28.10 dém -15.10 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.28193 GHz -21.57 dém -8.57 de
—
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o Spectrum 2
Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max CRED
20 gbifit gheck 20 dbipL gheck PAES
Line _$PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PABS
104d 10
0 0
5_LINE_ABS
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50
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-60
-60
70 di
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 793.25087 MHz -33.23 dBm -20.23 dB
30.000 MHz 820,000 MHz 1.000 MHz 363.60560 MH: -33.96 dém -20.96 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.47022 GHz -33.01 dém -20.01 de
855.000 MHz 1.000 G 1.000 MHz 914.74638 MHz -34.33 dém -21.33 d8 1.915 GHz | 3.000 GHz 1.000 MHz 2.62199 GHz -30.38 dém 7.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,88939 GHz -19.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -26.47 dBm -13.47 de
3.000 GHz 7.000 GHz 1.000 MHz 6.04087 GHz -14.56 d8 7.000 GHz 13.600 GHz | 1.000 MHz 11.08629 GHz -27.30 dém -14.30 dB.
7,000 GHz 9.000 GHz 1.000 MHz 8.85439 GHz -14.81 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.29175 GHz -22.88 dBm -9.68 de
e — ~ —
| J - 1 J -
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Report No. : FG670403A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10

@1 Max

Limit §heck PARS
20 gbife—fPURIONS | INE_ABS I

PURIOUS_LINE_ABS_

60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | | Ppowerabs | ALimit |

30.000 MHz 1.000 MHz 870.81209 -33.47 dém -20.47 d8
1.000 GHz 1.000 MHz 1.63436 GHz -19.21 d8
1.760 GHz 1.000 MHz 2.63138 GHz -16.89 d8
3.000 GHz 1.000 MHz 7025 GHz -13.80 dB
7.000 GH2 1.000 MHz 12.58202 GHz -14.08 d8
13.600 GHz 1.000 MHz 16.60451 GHz -10.14 d8
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Middle Channel

Spectrum

Ref Level 30.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10

Limit §heck PARS
20 gbife—$PURIONS | INE ABS PARS

60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | | Ppowerabs | ALimit |
30.000 MHz 00! 1.000 MHz 858.69315 MHz -20.39 d8
1.000 GHz 1.000 MHz 1.33171 GHz -19.86 dB
1.760 GHz 1.000 MHz 2.84231 GHz -16.82 d8
3.000 GHz 2 1.000 MHz 6.97475 GHz -13.30 d8
7.000 GH2 2 1.000 MHz -13.55 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.27297 GHz -23.10 dBm -10.10 d8
- —
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Highest Channel

Spectrum

Ref Level 30.00 dm  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10

(@1 Max

Limit Gheck
20 dbife—HEURIOUS LINE ARS

.60 d

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range Low | RBW | Frequency | _Powerabs | ALimit |

30.000 MHz 1.000 MHz 813.12594 MHz -33.51 dém -20.51 d8

1.000 GHz 1.000 MHz 1.15043 GHz -20.05 d8.

1.760 GHz 1.000 MHz 2.84355 GHz -17.06 d8

3.000 GHz 1.000 MHz 6.96025 GHz -12.71d8

7.000 GHz 1.000 MH2 13.57949 GHz -14.05 d8

13.600 GHz 18.000 GHz 1.000 MHz 16.29434 GHz -9.84 db
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=auanas. FCC RF Test Report

Report No. : FG670403A

Frequency Stability,
Test Conditions | Middle Channel G(SGMSBI\%’ (Elf:é‘"gggs 3 2;':::11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0143 0.0084
40 Normal Voltage 0.0084 0.0060
30 Normal Voltage 0.0036 0.0024
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0060 0.0048
0 Normal Voltage 0.0072 0.0072
10 Normal Voltage 0.0036 0.0024 PASS
-20 Normal Voltage 0.0012 0.0000
-30 Normal Voltage 0.0012 0.0024
20 Maximum Voltage 0.0060 0.0048
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0084 0.0024
Test Conditions | Middle Channel G?g";,?n‘;" (Egggl?:gs 8 N';'t’:';_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0080 0.0037
40 Normal Voltage 0.0048 0.0032
30 Normal Voltage 0.0016 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0021 0.0005
0 Normal Voltage 0.0037 0.0005
-10 Normal Voltage 0.0016 0.0016 PASS
-20 Normal Voltage 0.0011 0.0027
-30 Normal Voltage 0.0005 0.0032
20 Maximum Voltage 0.0011 0.0021
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0021 0.0032
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG670403A

Test Conditions | Middle Channel e 1‘;‘_’;‘3&2:&2"1 ‘2’ S 2!';:::“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120
40 Normal Voltage 0.0072
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0084
-10 Normal Voltage 0.0132 PASS
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0191
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0048
Test Conditions | Middle Channel E'.Vaﬁ?;“'i‘z‘_?.iﬁﬂii N';'t:';_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0072
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0036
10 Normal Voltage 0.0120 PASS
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0179
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auanas. FCC RF Test Report

Report No. : FG670403A

Test Conditions | Middle Channel ‘(AI;(I:\:IIDCM1A23?(T::)IS\), N';'t";'tz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0037
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0032
10 Normal Voltage 0.0053 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0000
20 Battery End Point 0.0027
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auanas. FCC RF Test Report Report No. : FG670403A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 28.28 0.6736 17.30 0.0538
GSM850
Middle GSM 28.64 0.7317 18.93 0.0781
Highest 29.21 0.8340 20.19 0.1044
Lowest 21.98 0.1578 11.14 0.0130
GSM850
Middle 22.15 0.1641 12.44 0.0176
EDGE class 8
Highest 22.74 0.1881 13.82 0.0241
Lowest 20.29 0.1070 9.45 0.0088
WCDMA Band V
Middle 20.24 0.1056 10.34 0.0108
RMC 12.2Kbps
Highest 20.27 0.1064 10.96 0.0125
Limit ERP < 7W Result PASS
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=auanas. FCC RF Test Report Report No. : FG670403A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.83 0.6061 28.23 0.6652
GSM1900
Middle GSM 28.50 0.7074 28.33 0.6803
Highest 29.17 0.8261 28.58 0.7218
Lowest 22.90 0.1951 23.29 0.2133
GSM1900
Middle 23.81 0.2405 24.34 0.2716
EDGE class 8
Highest 24.67 0.2931 25.07 0.3217
Lowest 21.45 0.1397 22.03 0.1595
WCDMA Band Il
Middle 21.88 0.1542 22.44 0.1754
RMC 12.2Kbps
Highest 22.38 0.1730 22.77 0.1892
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 23.82 0.2409 24.09 0.2566
WCDMA Band IV
Middle 24.55 0.2849 24.30 0.2694
RMC 12.2Kbps
Highest 24.05 0.2544 23.84 0.2424
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670403A

Radiated Spurious Emission

GSM850 (GSM)
Channel Frfﬁn‘ﬁzn; v (:::‘ ) (:ig::) g‘:::; Rcasaa:l?ng P%v(v;t;,r Txlc(:sble b g’:ii““a Pola(l:li/z:)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672 -55.84 -13 -42.84 -63.41 -62.52 0.57 9.40 H
2510 -54.10 -13 -41.10 -66.38 -61.81 0.74 10.60 H
_ 3346 -55.19 -13 -42.19 -70.79 -64.79 0.85 12.60 H
Middle 1672 -51.15 -13 -38.15 -59.41 -57.83 0.57 9.40 \Y
2510 -49.16 -13 -36.16 -62.37 -56.87 0.74 10.60 \Y
3346 -55.76 -13 -42.76 -70.37 -65.36 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Channel Frfﬂnl:;n; v (§:|1P1 ) (:i;::) SI‘I:?I: R;:?ng Pi-v(v;t;r TXI:sasble ™ gr;tit;nna POI&(l:Ii/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672 -56.78 -13 -43.78 -64.35 -63.46 0.57 9.40 H
2510 -56.96 -13 -43.96 -69.24 -64.67 0.74 10.60 H
_ 3346 -55.25 -13 -42.25 -70.85 -64.85 0.85 12.60 H
Middle 1672 -58.18 -13 -45.18 -65.01 -64.86 0.57 9.40 Vv
2510 -57.17 -13 -44 17 -68.67 -64.88 0.74 10.60 Vv
3346 -55.92 -13 -42.92 -70.53 -65.52 0.85 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auanas. FCC RF Test Report Report No. : FG670403A
GSM1900 (GSM)
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -46.23 -13 -33.23 -66.56 -57.96 0.87 12.60 H
5640 -49.50 -13 -36.50 -72.37 -61.53 1.07 13.10 H
7520 -50.51 -13 -37.51 -75.64 -60.12 1.69 11.30 H
Middle
3760 -49.41 -13 -36.41 -70.97 -61.14 0.87 12.6 \Y
5640 -50.34 -13 -37.34 -73.09 -62.37 1.07 13.1 \Y
7520 -50.76 -13 -37.76 -75.67 -60.19 1.87 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
_ Over SPA S.G. TX Cable |TX Antenna -
Channel Frfﬂnl:;n; y (EIBRnl:) (Ic-i"Bnnl:) Limit Reading Power loss Gain POI?:/ZVa)t'on
(dB) (dBm) (dBm) (dB) (dBi)
3760 -50.30 -13 -37.30 -70.63 -62.03 0.87 12.60 H
5640 -50.31 -13 -37.31 -73.18 -62.34 1.07 13.10 H
7520 -50.57 -13 -37.57 -75.70 -60.18 1.69 11.30 H
Middle
3760 -51.79 -13 -38.79 -73.35 -63.52 0.87 12.6 \
5640 -50.23 -13 -37.23 -72.98 -62.26 1.07 13.1 \
7520 -50.86 -13 -37.86 -75.77 -60.29 1.87 11.3 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auanas. FCC RF Test Report Report No. : FG670403A
WCDMA Band V(RMC 12.2Kbps)
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (:ig::) |?I‘II:I: Resal:c’i?ng P?)I\Sél‘ Txlf:sble ™ g:;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1672 -58.34 -13 -45.34 -65.91 -65.02 0.57 9.40 H
2510 -56.48 -13 -43.48 -68.76 -64.19 0.74 10.60 H
_ 3346 -53.67 -13 -40.67 -69.27 -63.27 0.85 12.60 H
Middle 1672 -54.36 -13 -41.36 -61.44 -61.04 0.57 9.40 \
2510 -57.29 -13 -44.29 -68.79 -65.00 0.74 10.60 \Y
3346 -55.85 -13 -42.85 -70.46 -65.45 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band lI(RMC 12.2Kbps)
chamnel |FroGueney|  ERP | UM | g | powsr | loss | Gain - |Pozster
(dB) (dBm) (dBm) (dB) (dBi)
3760 -46.37 -13 -33.37 -66.70 -58.10 0.87 12.60 H
5640 -50.58 -13 -37.58 -73.45 -62.61 1.07 13.10 H
_ 7520 -49.46 -13 -36.46 -74.59 -59.07 1.69 11.30 H
Middle 3760 -50.82 -13 -37.82 -72.38 -62.55 0.87 12.6 \'%
5640 -50.78 -13 -37.78 -73.53 -62.81 1.07 13.1 Vv
7520 -50.67 -13 -37.67 -75.58 -60.10 1.87 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auanas. FCC RF Test Report Report No. : FG670403A
WCDMA Band IV(RMC 12.2Kbps)
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -43.42 -13 -30.42 -58.17 -48.69 7.33 12.60 H
5197.8 -47.75 -13 -34.75 -65.75 -51.30 9.15 12.70 H
Viidal 6930.4 -47.27 -13 -34.27 -66.08 -48.33 10.64 11.70 H
iddle
3465.2 -44.32 -13 -31.32 -56.99 -49.59 7.33 12.60 \Y
5197.8 -52.09 -13 -39.09 -65.84 -55.64 9.15 12.70 \Y
6930.4 -47.54 -13 -34.54 -65.63 -48.60 10.64 11.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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